



Product Service

# EU-Type Examination Certificate

No. P5A 089530 0009 Rev. 00

**Holder of Certificate:** **TruBlue LLC**  
**dba Head Rush Technologies**

1835 38th Street  
Boulder CO 80301  
USA

**Product:** **PPE against fall from a height**  
**Pulley EN 12278**

**Model(s):** **Redirection Pulley**

**Tested according to:** DIN EN 12278:2007

The Certification Body of TÜV SÜD Product Service GmbH confirms that the listed product fulfils the basic requirements with Annex V (Module B) of Regulation (EU) 2016/425 on personal protective equipment according to Article 19 (PPE of category III). This certificate refers only to the submitted sample for testing and certification and on its technical documentation. See also notes overleaf. The validity of this certificate based on an ongoing surveillance in accordance with Module C2 or D of Regulation (EU) 2016/425 by a Notified Body.

**Test report no.:** 713166756

**Valid until:** 2025-01-12

**Date,** 2020-01-13

  
( Matthias Völz )



Product Service

# EU-Type Examination Certificate

No. P5A 089530 0009 Rev. 00

## Parameters:

Material:	Body sheets: AL 6063 T6; sheave: AL 7075 T6 Rivet: stainless steel
Construction:	open body form
Dimensions:	86 mm x 52 mm x 25 mm; body sheets up to 5.5 mm thick;
Attachment point:	Ø 16 mm;
Rope placement:	body sheets turn around pulley axis;
Pulley wheel:	Ø44,6 mm x 12.6 mm; rope radius 3.65 mm; 1 ball bearings Ø 28 mm x 7 mm; rivet Ø 8 mm;
Max rope diameter:	7 mm
Weight:	129 g
Guaranteed break strength:	18 kN
Marking:	model, manufacturer address, max rope diameter; guaranteed strength with pictogram; EN 12278; CE-marking; batch no.; manufacturing date;
Old EC type examination certificate:	P5 14 09 89530 001
Old Technical Report:	713047318/1

